rRYOBI

TP30 GAS PRUNER
REPAIR SHEET

MODEL NUMBERS
RY52003 AND RY52003A



RYOBI TP30 GAS PRUNER - MODEL NOS. RY52003 AND RY52003A




RYOBI TP30 GAS PRUNER - MODEL NOS. RY52003 AND RY52003A

The model number will be found on a plate attached to the engine housing. Always mention the model number in all correspondence regarding your
GAS PRUNER or when ordering replacement parts.

KEY

O©COO~NOOUTAWN =

10

12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33

PART
NUMBER

82589
985382001
PS06258
PS06259
PS01718
986174001
985384003
986493001
985835001
PS02155
944701
PS01177
82496
82278
00422
84004
81242
83009
A08130
07255
09207
PS02764
PA00387
82538
PS02227
985157001
986176001
300758006
98760
PS02309
985593001
985592001
985595001
983000637
983000637R
05-03-06

PARTS LIST

DESCRIPTION QTY
SCREW (10-14 X 1 iN. T.F. TRUSS HD.) ....eiiiieiee e s ne e e e 9
HANDLE ASSEMBLY ...ttt s e e s e e e s e e s e e s e e e e se e s ane e s ae e e aae e smeeeneesmeeeameesmneesmeesneesnneaas 1
LI T 1= I TP 1
LI T = OO 1
TORSION SPRING ... .o e e e s s e e e s aa e e s ae e e s s b e e e s e e e s s be e e sabe e s s ne e e s nae e sman e s sanne s 1
WARNING LABEL ...ttt ettt s s s e s e e s e s e e e b e e s e e e e s e e e s e e sme e e s e e s aee e s e e saneesseesaneesmeeeaneeamneeneennns 1
BOOM ASSEMBLY (INC. KEY NO. B) ....uueiiiiiiiieiieee et s s s ae e s se e e e e e s e e e ne e smneesreesneeenee e 1
COMPRESSION SPRING ...t e e e e e e s e e e e e s me e e ae e sme e e seesmeeeaaeesaneesmeesneesneeenneas 1
RING GUARD ...ttt e et e e e e e s e e e e s e e e e me e e e s e e e s me e e e ease e e ams e e e e aRe e e ease e e ene e e saneeesamneesanneesanneesnannees 1
STORAGE END CAP ...t et e e e e s e e s e e e e e s b e e e s s e e s s b e e e s ase e e s me e e s be e e s amae e s sne e e s amneeesanes 1
SHOULDER STRAP ... s e e e s b e e s e b e e s s b e e s s b e e s s be e e s be e e sba e e s be e e sman e s aae e e s aman e e sans 1
THROTTLE CABLE ASSEMBLY ...ttt sttt st a e s e e e e e s e e e se e s ase e s m e e s ane e sseesaneesreesaneesneeeneeanes 1
BOLT (1/4-20 X 1IN, HEX HD.) ettt e e e s me e e e e e s e e e em e e s e e e s meesreennneeas 1
BOLT (1/4-20 X 1-1/2 iN. HEX HD.) .ottt s a e s e e e e e e e sneeenee e 1
HANDLE BAR CLAMP ...ttt ettt s e et e s e e s s e e e s e ae e e e se e e e e an e e e s s e e e e re e e sane e e sne e e sanreesannnesannee s 2
WASHER .ottt e e e s b e e s a e e e e e b e e e e e e e e e R e e e e e e e e e he e e s be e e e e n e s eaa e e s e n e s aae e e e an e s areeens 2
L =G L 1 ) TP 2
LOCK WASHER ...ttt ettt et e et e e ae e e s e e e et e s e e s s e e e ae e s ase e s ae e e teesaeeeneeemeeesneesreesnnesreennneeas 2
J HANDLE AND GRIP ...ttt e e s e e e e et e e me e e s e e s me e e s e e s e e e smeesaeeesmeeemneesnneeneeenes 1
STRAP HANGER ...t e e et e s e e e e e e s e e s ae e e ae e s me e e aae e eme e e s aeeemneeeaeesaneesmeesaneesaneennas 1
COMBINATION WRENGH. ...ttt sttt e e s e e e e e s e e e s e e e s ne e e s ne e e s ne e e s ne e e s mneesanreesanneeennnes 1
SWITCH (MOMENTARY CONTAQCT) ..ottt sttt s e st e e e s s e e s s a e s s b e e e s ne e s s ne e e s ne e e sneeeeenns 1
LEAD ASSEMBLY ..t eE e e e e e e e e b e e e e e s s be e s ne e e s e e e s aa e s e n e aaee s 1
RS 17 1 U UR PP 1
SPARK PLUG (CHAMPION RCJBY OR NGK BPM R7) ..ot 1
LOGIO LABEL ...ttt e s et e e e e n e e s e e e Re e e R e e e Re e e R e e e Re e e eRe e saeeeene e e e e e ene e e reesnee e reenaneeas 1
IMIODEL LABEL ...ttt e et e e et e s s et e s me e e e eas e e s e s e e e e e Re e e e s e e e e Re e e ene e e e ne e e e e nr e e nann e e e nnne s 1
FUEL CAP ASSEMBLY ...ttt st e s s e e s e aa e e s ae e e s e b e e e s s e e s s b e e e sase e e s me e e s ameeesanenessnnne s 1
o L I OO 1
AIR BOX COVER ...ttt ettt e e st e e b e e s e e et e e s e e e s e e e e e e me e e s e e emeesane e saneeneesaneeneesmeeeneeenns 1
CHOKE DECAL ...ttt e et e et e s e e et e e ae e e s e e e ae e s s e e sae e e e e e sae e e ame e eme e e emeesmneeeaeesaneesmneennesaneennas 1
STARTING LABEL ...ttt s e e s e s e e s ae e s e e e s ae e e m e e e me e e s me e emneesmeesaneesmeesnnesmneeneas 1
PRIMER LABEL .......oiiiitiie ittt ettt e e e et e s e e e e me e e e eas e e e e s e e e e e abe e e e ase e e e ne e e saneeesne e e s anneesanneeenannees 1
OPERATOR’S MANUAL

REPAIR SHEET (REV:02)

* STANDARD HARDWARE ITEM — MAY BE PURCHASED LOCALLY

3




RYOBI TP30 GAS PRUNER - MODEL NOS. RY52003 AND RY52003A

o

o N




RYOBI TP30 GAS PRUNER - MODEL NOS. RY52003 AND RY52003A

The model number will be found on a plate attached to the engine housing. Always mention the model number in all correspondence regarding your
GAS PRUNER or when ordering replacement parts.

KEY

—

O©CoO~NOOOTR~WN

10
11
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33
34

PART
NUMBER

986163001
PA01333
986164001
986165001
PS04974
986185001
986162001
04939A
985224001
PS03873
983872002
PS04554
986166001
985221001
985223001
986160001
986161001
A07591
985895001
985896001
985265001
986155001
986158001
PS05449

090038001042

985252001
985262001
PA01487

985253001
983606001
985165001
986173001
986186001
986172001

PARTS LIST
DESCRIPTION QTY
5 HEX NUT (M8) vt eeeseseeeseseseeessesssesesesesesesssesesesseesseessseesesessseseeesseesseeeseeeseeeseeeseseseeesseseeeeseessenesaeesenesesessees 1
BAR CLAMP ASSEMBLY - veeeeeeeeeeseeeeeeeeeesesesesesesesessessseseseseseessssesesesssesseessesesssseeesesesesesssesssesseessseseeeseseseseseseseseseees 1
GUIDE BAR ADJUSTMENT SCREW (M5 X 50 IMIM).....eerveerereeieeeseeeeseeeeseeseseseeeeseeeeseeeesseeessesesssesesesesesesseeesseeeee 1
5 RETAINING RING (4 MM 1ttrtrtreeerereeeeeseeseeeeeeseeesesesesesesessssesesseesseeseeesesesssessesseeeseeeseeesseeseseseeesseesseseseeeseeesaeeseseseseerees 1
GUIDE BAR PLATE ... ee e eeee e eeeeeeee s e es e se s e seeeseseseseseses e ee s e s e esseeeseseseeeseseseees s es e seseeeseneseseseseseeeseees e seseeeeanenes 1
GUIDE BAR ADJUSTING PIN .coovereeeeeeeeeeeeseeseseeseeseseseeseseeseseesssesessesessesessesessesessesssessssasessesesesessessseessseeesseseseeseseesee 1
5 ECRING (B M)t eree e eeee e e e eeeseeeseeeees e ee oo seseeeeeeeseeesesee e s e ee e eeseeeseseeeses e es e ee s ee s eeseeeseeeseees e esesee e ee e eesaeeseeeseseeeees 1
CUPPED WASHER ...t eeeeeeees et ese s se e seseseseeeseeeseese s s e eeseeeseseseeeseses et sees e se e eeseseseeeseeesestesseseesseenenes 1
SPROCKET ..ot eveeeeeeeseeeseee e se e seseeesesessees e seseee e e seseseeeseseseeee e sseesseeeseseseeeseses et sees s ee s eeseneseeeseseseeeseeessseseesenenes 1
CHAIN (3/8, 043, 10) vvrvvereeeeeeeeeeseeeseeeeesesesseeseesesesseesesesesseesseesseseseessessseesseseseeeseses st seesseseseseseeeseeeseeesseessesssseseseseneses 1
GUIDE BAR ... eeeeeeveeeeeeeeeeseeesess e e eesesesesssessees s seseessesesesesseesssesseeeseesseesseeeseseseeesssesseesseesseeeseeeseneseeeseseseeesseessseseeeseneses 1
BAR PAD PLATE «.voovetveeeeeeeeseseeeseeeseeeeseeesesesesesesesssesseessesseesseessseesesesssesseesseseessesesesesesesssesssessessessseesseseseeesesesesesnees 1
OIL PUMP SEAL ASSEMBLY ..ooveeveeeeeeeeeeeeseseeeseeesesesesseesseessesssesssesesesesesesseessessessseessesesesesssesesesseessessssssesesessseseses 1
OIL PINION GEAR & PLUNGER ......coveeeeeeteeeeseeeeeeeseseseeeeseeeesseeeeseeees e ees e seseseeseseseeeseeees e eesesesseeesessseesseeeseeeseees 1
WORM GEAR. ... e eveoeeeeeeeeeeeeseee e eeseseseseseseseeesseeseseeseseseeeseeesesesaseseses s ee s ee s eeseeeseeeseseseees et ee s eeseeeseseseeestreseeesseeeeesees 1
OIL PUMP HOUSING W/CAM PIN ASSEMBLY ....overreeereereeeeseeeeeseeeeseeeseeseseseseeseseeseeeesseeeeseesesseseseseseesseesseeesseeeee 1
5 SOREW (M5 X 3 MMM tveeeeeee e eeeeeeeseeeeeseeeeeeseseseesseseeeseseeseeseseeeseeseseseseesseseees s esseeeseeeseeeseseseeeseeeseeseees s eeseeeseseseseseees 2
OIL CAP WITH RETAINER (PKGL) 1o veeveeeeereeeeeeeeseeeseeeseeeseseseseseseeseseseasssseesesesessseseseesssssssssesesesssesesesesesesseeessesseeesesesenes 1
5 SOREW (M5 X 18 M) -veteeevereeeseeeeeeeeeeseeeeeeseeeseeesesesesesseeeeseseeeseesesesesesesesesesesee s eeseeeseeeseseseeeseees e seeeeseeeseeeseseseseeeee 4
OIL TANK COVER ASSEMBLY ....verveeeeeeeeeeeet e seeesseeseseseseeeseeesesssesseassseeeseseseesseeesessseesseseseeeseseseeeseesseesseessseseseesseneses 1
OIL COVER GASKET ..ot eeeeeeseeesees s seseseseseseseseeesssessesesessseesseeeseseseseseses et seesseneseseseneseeeseees et sessesesesesenenes 1
* SCREW (M5 X 25 MM, SHOULDER SCREW) ......ceuveeteeeeeeseeeseeeseseseesseseesssesssesssesesesessessssessesseesssesseessseseseeesseeseesssees 3
5 SOREW (M5 X 25 MM)..vertverrereeerereessoeseesesessesesesesssesseessessseesssessesssesesssesseesseessessseessesesseesesesseesseessessseessenesasesesesesessees 1
* SCREW (10-24 X 5/8 in. HEX WASHER HD. TRI-LOBULAR).........eeeeereeeseeseeeeseeeeseeeeeseeeeseeseseseseeseseeseeesseesseseseone 1
GEAR CASE & COVER ASSEMBLY ......ooveoteeeeeeseseeseseseseeeeseesseeseseeses e seseseseseseeseseseseeees e seseeseseeseseseseesseeeseeeseeee 1
PINION GEAR ASSEMBLY ..vorveeteeteeeeeeeeeeseeeseseseseeessessesesseseseessssesesesssesssessessssssesesesesssesssesseesseessssseessesesesesesesesessees 1
WAVY WASHER ... v..veoeeeoeeeeeeeeeseeeeeeseseseseeeseeeseeeseeesseeeseeeseseseseseeesssee s ee s eeseeeseeesseeseeeseees s es s esseeeseeeseseseeesseeseeesseeeseseees 1
PICK=UP TUBE ASSEMBLY ....overteeeeeeeeeeeeeseeeseseseseesssesseesseesseseseeesesesssesssesses e sssesesesesssesssesssesseesssssesseseseseseseseeesnees 1
OUTPUT SHAFT ASSEMBLY ..overeeeeeeeeeeeeeseeseseeseseeseseeseseeseseeesseseseeses e ses e seseeseseeseeeseseeeeseeeeseesesseeeseessseesseeeseeeeseeeee 1
1075 =03 1Y/ = = PP 1
EXPAND-IT LABEL ..o eee et ee e e oo eeeseseseseeeeeees e eeeeee e eeeeeeseseeeseseees e es e seeeseseseseeeseeeseseseeseeseeeeseseeesesesenesereees 1
WARNING LABEL ...t eeeeeeseees st se e seseeeseseseeesaeeseesesees s se e seseseseeeseeeseees st esseessseseseseseeeseeeseeeseeeseessees 1
PRUNER BOOM ASSEMBLY (55 in.) (INC. KEY NOS. 31 AND 32)......ovueveereseeeseeessesseseseseseeessesseessesseesseesseesesenees 1
PRUNER GEAR HEAD (INC. KEY. NOS. 1-9 AND 12-30).......veeverereeeeeereesseesseeseseseseseseesssessesssesssesssesesssesesessesseessenes 1

* STANDARD HARDWARE ITEM — MAY BE PURCHASED LOCALLY

5




- RYOBI TP30 GAS PRUNER - MODEL NOS. RY52003 AND RY52003A




RYOBI TP30 GAS PRUNER - MODEL NOS. RY52003 AND RY52003A

The model number will be found on a plate attached to the engine housing. Always mention the model number in all correspondence regarding your
GAS PRUNER or when ordering replacement parts.

KEY
NO.

1
2

O NO O~ W

©

11
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28

PART
NUMBER

985873001
308092008

984760001
984743001
88083
660346002
984762001
98768A
81208
093221
9074002
98766A
5945603
03179
PS02113
65261
0143910
985304001
985624001
06443A
PA01624
00238A
98792
A06964
A06963
82540
850080001
PA00190

PARTS LIST
KEY

DESCRIPTION QTY.| NO.
SHORT BLOCK ASSEMBLY ......ocvererenreenn. 1 29
MUFFLER ASSEMBLY 30
(INC. KEY NOS. 49-51) c..oreeorerereererereeeenee. 1 31
MUFFLER GASKET ...eeoevereeeeseeeeseeeseseseeee 1 32
HEAT SHIELD ..o seneseneas 1 33
SCREW (TORX HD.)....oveeeeeereereeeeseeeseeesee 2 34
BOLTS eeeeeeeeeseeeeseeees s seseeses s s senee 2 35
HEAT DAM GASKET «...ovveveeeeeeeeeeseseeseseesenens 1 36
HEAT DAM ..o seeeeseseseeeas 1 37
LOCK NUT (10-24).ceereeereeseeereeerseeeseeeeseenns 2

SCREW (TORX PAN HD.)....covveeeeerereseeeseeenn. 2 38
CARBURETOR GASKET ......eeveverereeseeenee. 1 39
CARBURETOR GASKET ......oeerereerereeseeeseeenn. 1

SPACER ... .eeeeeeeeeeeeeeseeeseee e sene 1 40
PISTON RING 30CC ...coveeveeeeerseeereseeseseesenens 2 41
AIR FILTER BOX .ovveeeeeeeeeeeeseseeeseeeseeenee 1 42
RETAINING RING ..c.veeveeeeeeeeeeeeeseeeseeeesennns 2 43
TUBING, RUBBER (63.5 MM)..........coovoen.... 1 44
FITTING, INLINE FUEL w..eooveeeeeeeeseeesereeneas 1 45
(o7 N21=18] =13 (o) =T 1 46
GASKET, C/C COVER.....oeeereereeeereeeseeeesee 1 47
FUEL TANK W/CAP ASSEMBLY ........covvvene.. 1 48
PISTON PIN ..o seseeseneeseneas 1 49
BUMPER ......eeeeeeeeeeeeeeeeeseeseeeeseeese e seeeeseneeseneas 2 50
LEAD W/TERMINALS ......ooveeeeeeeeerereseseeeeneas 1 51
(1Yo S 1 52
SCREW (8-32X 1in. THREAD FORMING,)......... 2 53
IGNITION MODULE (W/ 3 SEC. KILL)............. 1 54
CONNECTING ROD ASSEMBLY.......ovveenne.n. 1 55

PART
NUMBER

984812001
00242
PS05268
98929A
PS05267
PA01613
986153001
308374001
985871001

A98773A
985544001

9789902
PS06114
984837001
82543
82537
984829001
82538
PA01641
985767001
984759001
985596001
984753001
985872001
985524002
985259001
PS02807

*

*

*

*

DESCRIPTION QTY.
SCREW (10-24 X 3/4in. PANHD) .....vvoreenenn. 4
(o I U1 (o) = ST 2
WASHER ....ceeeeeeeeeeseeeseeseeeseseeeseesseessess s 1
WASHER ....ceeeeeeeeeeeeeseeeseeseeeseseeeseeesessesseeseees 1
12X 0] == SO 1
DRUM & CONNECTOR .....coveveeeeerereesereeeneas 1
ROTOR AND PAWL ASSEMBLY.......ccovreenn..e 1
PULLEY ASSEMBLY ..o eeeseeeeeen. 1
PISTON ASSEMBLY

(INC. KEY NOS. 14, 16, 22, 28 AND 52) ......... 1
SPRING & CONTAINER ....covvreeeeeeeeereeereeen. 1
COMPLETE STARTER ASSEMBLY

(INC. KEY NOS. 36, 38, 40-43 AND 47) ........ 1
STARTER ROPE ......eeoeee e eeeseeeee 1
STARTER GRIP ... s 1
BAFFLE ..o eeeeeeeeseeeseeseseeeseseese s seseseens 1
SCREW (8-16 X 1/2 in. THD. FORM. )................ 3
SCREW (10-14 X 7/8 in. TORX HD).................. 2
REAR HOUSING e 1
SCREW (10-24 X 3/4 in. TRUSS HD)) .............. 3
STARTER HOUSING W/EYELET ......ovevemen.. 1
RUBBER BUMPER .......cotveeeeeeeereeeseeeneeesenee 1
SCREW (6-20 X 1/4 in. TRI-LOBULAR) .......... 3
OUTLET TUBE .ooveeeeeeereeeeeeeeeeeeeeeeeseesenenen 1
SCREEN. ... oo eeee e e eee e eeeeees 1
PISTON W/PINS oo 1
(011N 1= = S 1
CYLINDER GASKET w..oeveeeeeeeeeeeseeeseeeseeee 1
SCREW (12-24 X 5/8 IN.)+everevverrrerererreeererenen 3

* STANDARD HARDWARE ITEM - MAY BE PURCHASED LOCALLY
** STOCK ITEM - MAY BE SECURED THROUGH THE HARDWARE DEPARTMENT OF MOST HOME DEPOT STORES




